

TEST REPORT

APPLICANT : KIDKRAFT, INC.
ADDRESS : 4630 OLIN ROAD DALLAS, TX 75244
SAMPLE DESCRIPTION : BOOKCASE WITH READING NOOK – WHITE
STYLE / ITEM NO. : 14231, 14232
MANUFACTURER : SHINGFAI
COUNTRY OF ORIGIN : CHINA
COUNTRY TO IMPORT : US
AGE REQUESTED ON APPLICATION FORM : 3-8 YEARS
SAMPLE RECEIVED DATE : JUL. 01, 2021
TEST PERIOD : JUL. 02, 2021 TO JUL. 05, 2021
RESULT SUMMARY : PLEASE REFER TO NEXT PAGE(S).

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

SIGNED FOR AND ON BEHALF OF
EUROFINS TESTING TECHNOLOGY (SHENZHEN) CO., LTD.



Harry Chen
Lab & Technical Support Manager



Coco Luo
Lab & Reporting Manager



The above sample(s) and sample information was/were submitted and identified on behalf of the applicant. Eurofins will not be liable for the authenticity of the information. This test report is valid for the tested sample only. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

RESULT SUMMARY

TEST(S) REQUESTED BY APPLICANT:	RESULT
- Total Lead Content according to US Consumer Product Safety Improvement Act 2008 (CPSIA).	PASS
- Total Lead Content according to California Proposition 65, Alameda Superior Court, RG07356892	PASS
- Total Lead Content according to Illinois Compiled Statutes (ILCS) Public Health (410 ILCS 45/6) Lead Poisoning Prevention Act.	PASS

Material list

Testing material No.	Component	Material	Colour
1a(*1)	Printing on paper sticker	Printing	Black
1b(*1)	Paper sticker	Paper/glue	White/transparent
2(*2)	KidKraft logo (Pantone 463)	Coating	Brown
3(*2)	KidKraft logo	Coating	Graphite grey
4	Coating on wooden board #2	Coating	Transparent, dark brown and wine
5	Material (Coating on plastic sheet #18)	Coating	Dark brown
6(*3)	Coating on wooden board #4	Coating	Transparent, natural and white
7(*3)	Coating on plastic sheet #20	Coating	Natural
8(*3)	Coating on screw #30	Coating	Muddy yellow
9(*4)	Coating on screw	Coating	Reddish brown
10(*3)	Plastic sheet #20	Soft plastic	Dark yellow
11	Plastic sheet #18	Soft plastic	Dark brown

Remark:

*1. Data of material was transferred from Eurofins test report EFSN21030845C-C.

*2. Data of material was transferred from Eurofins test report EFSN21031139C-C.

*3. Data of material was transferred from Eurofins test report EFSN21062150C-C2.

*4. Data of material was transferred from Eurofins test report EFSN21030404C-C2.

(Above data reference was/were specified and identified by the client. Eurofins will not be liable for the authenticity of the information.)

US Consumer Product Safety Improvement Act 2008 (CPSIA)**Total Lead Content in Paint and Similar Surface-coating Materials**

Test method : CPSC-CH-E1003-09.1
The sample was digested with acid. Then the lead content was determined by Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Limit : 90 ppm- according to US Consumer Product Safety Improvement Act 2008 (CPSIA Sec.101).

Detection limit : 10 ppm

Test No.	Material No.	Test result (ppm)
Pb-1	1a	N.D.
Pb-2	2	N.D.
Pb-3	3	N.D.
Pb-4	4	N.D.
Pb-5	5	N.D.
Pb-6	6	N.D.
Pb-7	7	N.D.
Pb-8	8	N.D.
Pb-9	9	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%
- N.D. = Not Detected

Total Lead Content in Accessible Component Parts

Test method : CPSC-CH-E1002-08.3
The sample was digested with acid. Then the lead content was determined by Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Limit : 100 ppm- according to US Consumer Product Safety Improvement Act 2008 (CPSIA Sec.101).

Detection limit : 10 ppm

Test No.	Material No.	Test result (ppm)
Pb-10	1b	N.D.
Pb-11	10	N.D.
Pb-12	11	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%
- N.D. = Not Detected

California Proposition 65, Alameda Superior Court, RG07356892**Total Lead Content in Paint and Similar Surface-coating Materials**

Test method : CPSC-CH-E1003-09.1
The sample was digested with acid. Then the lead content was determined by Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Limit : 90 ppm- according to California Proposition 65, Alameda Superior Court, RG07356892

Detection limit : 10 ppm

Test No.	Material No.	Test result (ppm)
Pb-1	1a	N.D.
Pb-2	2	N.D.
Pb-3	3	N.D.
Pb-4	4	N.D.
Pb-5	5	N.D.
Pb-6	6	N.D.
Pb-7	7	N.D.
Pb-8	8	N.D.
Pb-9	9	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%
- N.D. = Not Detected

Total Lead Content in Accessible Component Parts

Test method : CPSC-CH-E1002-08.3
The sample was digested with acid. Then the lead content was determined by Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Limit : 100 ppm- according to California Proposition 65, Alameda Superior Court, RG07356892

Detection limit : 10 ppm

Test No.	Material No.	Test result (ppm)
Pb-10	1b	N.D.
Pb-11	10	N.D.
Pb-12	11	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%
- N.D. = Not Detected

Illinois Compiled Statutes (ILCS) Public Health (410 ILCS 45/6) Lead Poisoning Prevention Act**Total Lead Content in Paint and Similar Surface-coating Materials**

Test method : CPSC-CH-E1003-09.1
The sample was digested with acid. Then the lead content was determined by Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Limit : 40 mg/kg – according to Illinois Compiled Statutes (ILCS) Public Health (410 ILCS 45/6) Lead Poisoning Prevention Act.

Detection limit : 10 mg/kg

Test No.	Material No.	Test result (mg/kg)
Pb-1	1a	N.D.
Pb-2	2	N.D.
Pb-3	3	N.D.
Pb-4	4	N.D.
Pb-5	5	N.D.
Pb-6	6	N.D.
Pb-7	7	N.D.
Pb-8	8	N.D.
Pb-9	9	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%
- N.D. = Not Detected

Total Lead Content in Accessible Component Parts

Test method : CPSC-CH-E1002-08.3
The sample was digested with acid. Then the lead content was determined by Inductively Coupled Plasma Optical Emission Spectrometry (ICP-OES).

Limit : 40 mg/kg – according to Illinois Compiled Statutes (ILCS) Public Health (410 ILCS 45/6) Lead Poisoning Prevention Act.

Detection limit : 10 mg/kg

Test No.	Material No.	Test result (mg/kg)
Pb-10	1b	N.D.
Pb-11	10	N.D.
Pb-12	11	N.D.

Note: - 1 mg/kg = 1 ppm = 0.0001%
- N.D. = Not Detected

Other Information / Remark:

According to the customer's requirement, the appointed material has been tested.



END OF THE REPORT